



Document Description

MATERIAL TEST REPORT

Tested Material

COLORAMA company ( COLORAMA PE1002RM  
( PRIMAPOX-RM )

TRIAL No.

01

Date

29/10/2018

Sheet

1

of

4

# Test Report for Trial

Epoxy mastic for internal coating



Document Description		MATERIAL TEST REPORT			
Tested Material		COLORAMA company ( COLORAMA PE1002RM ( PRIMAPOX-RM )			
TRIAL No.	01	Date	Sheet		
		29/10/2018	2	of 4	

On Wed. and Thu. ( 29/10/2018), the following test trail was done at PETROJET , Port Said ( PE ) coating plant in wittiness of ....

Eng. Mohamed Abd EIBaki

PLANT MGR.

Eng.ELsayad Gomaa

PROJECT MAG.

Eng. Tamer Ahmed Elsayed

EPRI

Eng. Mohamed Abdelfattah

COLORAMA CO.

TEST PARAMETER

1- PIPE DIA. = 42"

2- SURFACE PREPARATION = SA 2½ & Profile 60-65 µm .

3- APPLIED MATERIALS =

- COLORAMA PE1002RM ( PRIMAPOX-RM )
- THINNER = Thinner Colorama TH907EP

4- CLIMATIC CONDITIONS =

- AIR TEMPERATURE = 24 C°
- RH % = 55%
- STEEL TEMPERATURE = 28 C°
- DEW POINT = 15

5- REFERANCE STANDARD

- API RP 5L2 FOURTH EDITION
- Petrojet specification Doc. No.PTJ-SPEC- -001

